http://www. parsun.com.cn |I(S$PA=I)I.III

Bl

SR
PARTSCATALOGUE

AINBERESNDVULEFZBIRA A
SUZHOU PARSUN POWER MACHINE CO.,LTD



Es
CONTENTS

TR - - = = - = - = = = = = = = = = = = — — = 1~2
BRACKET _ . — _ _ 1~
Bz — — — — — — = = = — — — — — — — — — — — — — —3~4
STEERING — — — . . 3y
AEERERK — — — — — — — — — — — — — — — — — — — — — —5~6
UPPER CASING — — — — . . 5%
FE—- — — — — — — — — — — — — — — — — — — — — — — — — 7
BOTTOM COWLING — — — . g
BHAKE — — — — — — — — — — — — — — — — — — — — — — —8~9
CONTROL SYSTEM — . . _ _ . . §~9
ATREFRMBAZE — — — — — — — — — — — — — — — — — — — 10~ 12
LOWER CASING & DRIVE ~ — — _ _ _ _ _ _ _ _ _ _ 10~12
B, — = — — — — — — — — - — - — = - — — — — — — — — 13
BLECTRICAL — — — . 13
AL — — = = — — = - - = = = = = = = — = = — — —14~15
INTAKE 14~15
ftk — — - - - - - - - - - - - - - - — - — - — - — — 16~ 17
CYLINDER HEAD _— _ _ _ _ _ _ 16~ 17
MELEE - — - - - - - - — - — — — — — — — — — — — — — 18
CRANKSHAFT & PISTON — _— . _— _ _ _ _ _ _ _ _ _ _ . . _ _ 18
W - - — — - - - - - - - - - - - - - — - - — — — —19~20
CRANKCASE — — — — _ _ _ 19~ 120
o - - - - - - - - - - - - — — — — — — — — — — — 21
CAMSHAFT & VALVE — . _ _ _ 21
Wi — — — = = = = = = = = — = — = — — — — — — — = 22
INNER FULB TANK — — — . — 9
MbrsE — — — — — — — — — — — — — — — — — — — — — — —23~24
FUEL SYSTEM — — — — . 23~ 24
BAHF — — — — — — — — — — — — — — — — — — — — — — — — 25~ 26
STARTER - — — — — — — — — — — — — — — — — — — — — — — 25~ 26
mELAF — — = = — = = — = = = — — — — — — — — — — — —27~128
TOP COWLING ASSY — _— — _— _ _ _ _ _ _ _ 27~ 28
mBER - — — — — - - - - — — — — — — — — — — — — — — 29~ 30
CARBURETOR ASSY — — — _ _ _ _ _ _ _ —9~130
- — — - - - - - - — — — — — — — — — — — — — — - 31
OUTER FUEL TANK — — _— _ .

A RER@BEF) - — — — — — — — — — — — — — — — — — — — — 32~33
CYLINDER HEAD ASSY (REPATE KIT) — — — — — — — —3p-33
RINKERBEE) — — — — — — — — — — — — — — — — — — — — 34~ 36
ENGINE ASSY (REPARE KIT) — — — — — — — — 34~ 36
MEl1@EE#) - — - - - = = - — - — — — — — — — — — — — — 37~ 38
APPENDIX 1 (REPATE KIT) - — — — — — — 37~ 38
ME2@Es) — — — - - - - - - — - — — — — — — — — — — —39~40

APPENDIX 2 (REPARE KIT) — — — — — — — 39~ 40

FHEFBER - — — — — — — — — — — — — — — — — — — — — — [~
PARTS CATALOGUE INDEX _— — _— _— _ _ _ _ _ _ _ _ _ _ _ _ _ _ I~



PAGE 1 OF 40

FoA (FSA) Z 4+ Ht

E—
o)
=

| M

L] =

| =
-

| =
1n.n el
= | E=

\ﬂnv DA“

,m__AV (=T




F6A (FS4) R+t PAGE 2 OF 40
st AR
PARTS NAME: | BRACKET
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SESE |TM4S EEAH (B LIRS %8 &
L [15-01010003 REAE NYLON GASKET )
2 [R6-01010101 HiEyRE COVER, ROTARY BRACKET 1
3 [6B/197.1-6 T4 6 WASHER 6 10
4 [6B/T5783-M6x35 A Mox3s BOLT Mex35 6
S [F2. 601050100 HEFRAH LOCKED HANDLE ASSY 1
6 [F2.6-01050002 Flhus COMPRESS SPRING 1
7 |6B/196-6 KAES BIG VASHER 6 3
8 |1B/19740. 1-M6 ER K AR N6 OILER M6 )
9 [15-01010004 LRER UPPER ABSORBER |
10 [F6-01010001 TR SEAT, ROTARY BRACKET 1
11 {15-01010100 RS LOCKED BLOCK ASSY )
12 |P4-01000003 £ 4 E NYLON WASHER )
13 [F4-01010000 REHE (F) At CLAMP BRACKET ASSY(RICHT) | 1
14 |6B/T5782-M8x140 A AER MBx140 BOLT M8x140 1
15 |6B/T5782-M6x130 AR Mox130 BOLT M6x130 1
16 [F8-01010001 B TUBE, BOLT !
17 [15-01010005 THEE LOVER ABSORBER 1
18 [6B/T5783-Mex12 A AER Mex1 BOLT M6x12 4
19 [T5-01010007 4RaA% (%) WREST SPRING (RIGHT) 1
20 |15-01010006 G 8HA% () WREST SPRING (LEFT) 1
20 {15-01010300 RAY R LOCKED HOOK ASSY, TILT 1
2 (15-01010002 THERAE WREST SPRING, BRACKET 1
23 (1501010400 AR R A SUPPORT ASSY 1
2 [P4-01030103 ER 7 HANDLE SHEATH 1
25 [F8-01010103 TEEER PRESS PLATE 1
26 [F8-01010103 TEEREAE BUSHING, BRACKET )
27 [F4-01020000 RERE (£) 48 CLAMP BRACKET ASSY (LEFT) 1
28 [F4=01010004 e e CLAMP HANDLE, STERN )
29 [F4-01010003 HEH R B R4 RIVET, CLANP HANDLE )
30 [F4-01010002 Tk R A CLAMP SCREW )
30 [a-01010003 etk BR A& CLAVP PAD )
30 |GB/T6170-M6 NEEE N6 NUT M6 1
33 |6B/T889. 1-M8 IR E S~ AU EEEMR [LOCKING NUT NS 1
34 [F4-01000002 TALEER PLATE, WO HOLE 1
35 |F8-01010200 AR AL THRUST ROD ASSY 1
36 [F4-01050002 wHEE CONICAL SPRING 1




_ F6A(FSY) S PAGE 3 OF 40
kAt | BEE4
PARTS NAME: | STEBRING




FoA (FS4) F 4t PAGE 4 OF 40
FHEAR: | B A4
PARTS NAME: | STEERING
SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SBEH RS RELH (X LR ED He i
I [F4-01090300 BRFREREAH STEERING HANDLE ASSY 1
) [P4-01090302 B FRERE RUBBER, STEERING HANDLE 1
3 [F4-01090301 BRFRERE GRIP, STEERING HARDLE 1
4 [R4-01090303 W TFER [NDICATOR THROTTLE 1
5 [6B/T827-2x5 T4 oS RINET @92x5 1
6 |0B/T820-M5x25 IRz RIES: GLNN SCREW MSX25 1
7 o/t 6x12 F O 6512 COTTER PIN 1. 6X12 1
8§ |P4-01090003 Biy B ERS FRICTION, STEERING HANDLE 1
9 |F6-01020100 A4 LEVER, THROTTLE 1
10 {115-01020002 FAITHE FIXED PLATE 1
11 [0B/T818-M5X12 AN SCREW MSX12 ]
12 |6B/T848-10 NABL0 SVALL WASHER 10 ]
13 [F4-01090007 EEHE SPRING 1
14 [F4-01090006 LS BUSHING 1
15 [F6-01020001 B STEERING HANDLE !
16 |6B/T899-M6x14 AR S KNG 14 STUD BOLT M6X14 )
17 [F4-01090200 I 96 4 e 41 41 BOLT, FRICTION ADJUSTING 1
18 [F6-01000002 E B 2 COVER 1
19 [F6-01000001 ERFRAERE BUSHING, STEERING HANDLE )
20 [Pe-01000003 BT RERALE STRERING HANDLE COVER ASSY | 1
2 [6B/7889. 16 IR B fh 5 A4 B 806 (LOCKING NUT Mo )
20 [F25-05000016 REE % CLAMP 1
23 [Fe-01020200 WITREAR THROTTLE CABLE ASSY )
24 [F6-04000022 1T E B A FIYATION PLATE, ACCELEROGRAPH| 1
25 [F6-04000024 W EER PULLEY, PASSIVITY 1
2% [Fe-04000023 IR R PULLEY, DRIVE 1
7 [F6-04000025 RGBT BUSHING 1
28 [0B/196-6 ABES BIG WASHER 6 1
29 |6B/T5783-M6X35 X ERN6X3S BOLT M6X35 1
30 [6B/197. 16 T4REo WASHER 6 1
3 |6B/TS783-6K10 A FERN6K10 BOLT M6X10 1
3 [F15-07000016 HITRATBEREX JOINT, ACCELEROGRAPH CONTROL | 1
33 [F6-04000027 I TEA LINK ROD, ACCELEROGRAPH CONTROL| 1
34 [Fe-04000028 EIE RUBBER CAP 1




PAGE 5 OF 40

FoA(FSA) ZfEF M

==
W= | s
B | 5
S
-~ =
|
LR ==
pl =
= =
\Vfu«mnﬂ
| A




FoA (FSA) ZFH PAGE 6 OF 40
FE4 M ik
PARTS NAME: | UPPER CASING
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
2E5E  |EHES 4K (B X) B4R G §E &

1 [F6-00000001 bGLEE: GASKET, ENGINE 1
2 [F6-02000003 Ko e RUBBER SLEEVE, 0IL OUTLET 1
3 |F6-02000004 BEER PRESSING PLATE 1
4 |oB/197.1-6 T4Eo VASHER 6 10
5 |6B/T5783-MgY14 A RMOX14 BOLT M6X14 1
6 [F4-00000001 B0 A4 99X6. SX10 HOLLOW PIN $9%6. 5X10 )
7 |6B/TS782-M6X40 7~ A MOX40 BOLT M6X40 ;
8§ [F4-02040002 IW% KR RUBBER SEAL 1
9 [F6-02000001L FAEL (K) VATER PIPE (L) 1

F6-020000018 HAEL () WATER PIPE (9) 1
10 |F4-02000011 THHTHE SEAL, SHIFT 0D 1
11 |F4-02000012 KEEEREE L RUBBER PLUG, UPPER CASING 1
12 |GB/T5782-M6X50 A AERNGKS) BOLT M6X50 4
13 [F6-02000101 KERERE UPPER CASING 1
14 [F4-02000002 KIEBE AR COPPER BUSH, UPPER CASING 1
15 [F6-02000100 KEREB R kAL UPPER CASING ASSY 1
16 {T5-00000001 B ELHPT. S HOLLOW PIN @7.5 1
17 {15-00000002 B ELH Y. 5 HOLLOW PIN @9. 5 1
18 |6B/1893.1-22 AR 3L R 922 CRICLIP 22 1
19 |15-02010001 Exk EXTENSION 1
20 {T3-02010000 Bk AR EXTENSION ASSY !
2 {T3-02010002 Tt e BUSHING, DRIVE SHAFT 1
2[R 6-03020003L Ran Bl RUBBER BUSHING |
23 {75-02000008 K& EHK ORIENTED PLARTE, WATER PIPE | 1
M4 |cB/T818-¥5K10 TFEE L RATIN0 SCREW MOX10 )




FoA (FSA) ZfF4t PAGE 7 OF 40
R LE
PARTS NAME: BOTTOM COWLING
)
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
il ik LB (X FHEAH G HE i
T [F4-01090401 JEEL SRR STOPER, HANG ROPE ASSY 1
) |T40-01020101 REF XA ENGINE STOP SWITCH ASSY |
3 [F6-05000001 K E BOTTOM COWLING 1
4 [F4-05000102 A% E PLUG, RUBBER 1
S |6B/T818-M4X12 A LEATIXL SCREV M4X12 1
6 [F4-05000101 W XA KNOP, OIL SWITCH 1
7 [F6-05000100 P 0IL SWITCH ASSY 1
8 [F15-00000006 AL 06X12 PIN ¢6X12 1
9 [B/197.1-6 TR WASHER 6 5
10 oB/T818-M6X12 T L BATN6X12 SCREW M6X12 1
11 [cB/15783-M6X20 7 I RM6X20 BOLT M6X20 4
12 6B/T6170-N8 A AR NUT M8 )
13 [F4-05000023 MBS &4 LOCKING HOOK 1
14 {6B/T818-M5x16 IEziE By UL SCREW MSx16 1
I3 [6B/797.1-5 =N ASHER 5 1
16 [F4-05000020 VL 3y ke SEAT, LOCKING HOOK 1
17 |6B/7889. 15 IA A B S A A% ZEEN [LOCKING NUT S 1
18 [F4-05000013-2 OO (OVER, RUBBER 1
19 [r6-05000009 S HANDLE |
20 |6B/197.1-8 THES WASHER 8 )
2 [F25-01010303 A DG EABIL0 BOLT M§X20 )




FoA(FSA) E T

PAGE 8 OF 40

FH 4

BEASR

PARTS NAME:

CONTROL ~ SYSTEM




FOA(FSA) FHFAt PAGE 9 OF 40
FRELH | BHAS
PARTS NAME: | CONTROL SYSTEM
SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SBEH RS RELH (X LR ED e A
1 [F6-02000005-1 TRERE COVER 1
) [F6-02000005 CYEES HANDLE, GEAR SHIFT 1
3 |6B/T820-H5K20 TR R B ATN5X20 SCREW N5X20 1
4 |F6-02000200 T3k XAt SHAFT, CHANGE 1
5 |IISB2401-DY O % 5 BP9 0 RING )
6 |GB/T308-8 NS BALL 8 1
7 [F4-02000003 THEE SPRING, GEAR |
8§ |GB/T5783-M5K25 A AMSNDS BOLT MSX25 1
9 [6B/197.1-5 T4RES VASHER 5 )
10 |6B/T91-1. 6X12 Fro41. 6X12 PIN, COTTER 1. 6X12 1
11 {F4-02000006 RHER LR LEVER, SHIFT ROD 1
12 [F6-02000002 FAbE A ROD, SHIFT 1
13 [GB/T5783-M6X20 7~ A EHM6X20 BOLT M6X20 1
14 [F4-00000005 A%H BIG WASHER 1
15 [F2. 6-00000001 AL P4 CONNECTOR, SHIFT ROD "A" 1
16 |F2.6-00000002 THEFEEED CONNECTOR, SHIFT ROD "B" 1




F6A (FSA) ZfEFAt PAGE 10 OF 40

FUELT: | KTEERKES L4

PARTS NAME: | LOWER CASING & DRIVE




FoA(FSA) EfEF M

PAGE 11 OF 40

FHELT:  |ATEERRERZY
PARTS NAME: | LOVER CASING & DRIVE
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SE5H |24 EEAR () LIRS %8 &

1 [F6-03000000L KTPREREE MK L) LOVER CASING ASSY (L) 1 L
F6-030000008 KTEEERLR ) LOVER CASING ASSY (9) 1 S

2 [F6-03000100(L) Bt (1) DRIVE SHAFT ASSY (L) 1 L
F6-03000100(S) Bap 4l t (S) DRIVE SHAFT ASSY (9) 1 §

3 |T5-03000009 Tk DOVEL PIN, IMPELLER 1

4 [15-03000003 M PINION 1

5 [15-03000013 KEBRHEN SEAL 4, VATER PIPE )

6 [15-03000012 #AK%EB VATER PIPE B 1

7 (1503000014 K S HEB SEAL B, WATER PIPE 1

8§ |0B/T5782-M6xdS A AR Moxds BOLT M6x45 4

9 |GB/T97.1-6 T4 E6 WASHER 6 9

10 [r6-03000001 KEEK WATER PUMP 1

11 [F6=03000002 KENE INNER SHELL, ATER PUMP 1

12 [15-03000300 KRB IMPELLER, VATER  PUMP 1

13 [F6-03000003 SR S UPPER GASKET, OUTER PLATE 1

14 [15-03000007 SR OUTER PLATE 1

15 [15-03000006 SR T E RS LOVER GASKET, OUTER PLATE 1

16 [F25-04000007 i #edx10 PIN 24x10 2

17 [15-03000201 KRE VATER PUMP SEAT 1

18 |F6-03000200(L) ERORBAL L) CAM ASSY, SHIFT ROD (L) 1 L
F6-03000200(S) RRORBAE ) CAM ASSY, SHIFT ROD(S) 1 S

19 (cB/1879.0-1.5x12  |REEEREEEH 15X PIN 1. 5x12 1

20 |TISB2401 P16 ORI 15, 8x0. 4 0-RING 15. 8x2. 4 1

1 (503000020 THHERHE ORIENTED BUSHING, SHIFT ROD | 1

2 (1503000022 ERATHED SEAL B, ORIENTED BUSHING 1

23 |15-03000023 FHBEEM PLATE, ORTENTED BUSHING 1

24 |GB/T5783-M6x16 ~AER Moxl6 BOLT M6x16 )

25 [15-03000202 KEE 3 OIL SEAL, VATER PUMP SEAT 1

26 [15-03000004-1 B3R fr 0. 10mn SHIM 0. 10mn
T5-03000004-2 Rk 0. 15m SHIM 0. 15mm

27 |15-03000005 KREF 54 GASKET, VATER PUMP SEAT 1

18 [TLAL41Z RA A NEEDLE BEARING 1

29 |15-03000700 KRB Rk LOVER CASING ASSY 1

30 |15-00000001 B0 E RO, 5110 HOLLOV PIN ®7. 5x10 1

31 [GB/T861. 1-6 Wi & 4l LOCK WASHER 6 1

30 [15-03000017 PG ANODE !

33 {15-00000002 B0 E A 09, 5x10 HOLLOW PIN @9, 5x10 1

34 [6B/197.1-8 T4H 8 WASHER 8 1

35 |GB/TS782-M8x40 NAEE M40 BOLT M8x40 1 S
(B/T5782-8x167 MR N8x167 BOLT M8x167 1 L

36 [F4-03000023 iR 4 PLUG, OIL HOSE !

37 [F4-03000024 EAER TS GASKET )

38 |6B/T5782-M6x45 FEER Moxds BOLT Méxds 1 S




FoA(FSA) EHHF M

PAGE 12 OF 40

FHELH | ATEERKEH S
PARTS NAME: | LOVER CASING & DRIVE
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SEEE 3445 EEAH (B LIRS %8 &
(B/T5782-6x172 NAER Mox172 BOLT M6x172 1 L
39 |6B/T820-M6x20 TR AT N6x20 SCREW M6x20 1
40 [15-03000016 i WATER INLET 1
q [6B/T26-6004 FHREA 6004 BEARING 6004 1
4 [F8-04000002-1 EAERERK 0. 10m SHIM 0. 10mm
F8-04000002-2 EAERERE 0. 15m SHIM 0. 15mm

43 |15-03010000 EfER 4 FORWARD GEAR ASSY 1
44 {15-03000404 BB PIN, CLUTCH !
45 [15-03000400 Rie kit SHAFT ASSY, PROPELLER 1
46 |cB/1879.1-3.5x08  |EREAEREEEH 3.5x08  [PIN 3. 5x28 1
47 [15-03000403 W&k CLUTCH, DOG 1
g [15-03000402 s SPRING, CLUTCH 1
49 [15-03000401 Bk SHAFT, PROPELLER 1
50 [15-03000015 BE AR WASHER, REVERSE GEAR 1
51 {15-03000600 B p it 4p 404 REVERSE GEAR ASSY 1
53 (1503000500 ATRERKE A COVER ASSY, LOWER CASING 1
53 |6B/T276-6002 Ol 3% 46002 BEARING 6002 1
54 [TASOF404 31-050 0% @ 50x3.1 0-RING 1
55 (F8-04040004 ¥ 2 B 4530810 01IL SEAL 1
56 [15-03000501 ATEE#hKE COVER, LOVER CASING 1
ST |6B/T5783-M6x20 A AR Mex20 BOLT M6x20 )
5§ (15-03000800 R kAR CUSHION ASSY, PROPELLER SHAFT| 1
59 [P6-03010000 BRRA % PROPELLER ASSY 1
60 [6B/T96-10 K4E 10 WASHER 10 1
61 [F15-06000016 TR NOTCH NOUT 1
60 |0B/191-3. 2x18 Fo4 93.2x18 PIN, COTTER 3. 2x18 1




FoA(F30) ZHFHt

PAGE 13 OF 40

TR |84
PARTS NAME: | ELECTRICAL

SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
2E5E  |EHES 4K (B X) R4 GEX) hE &

I [F8-05000024 THhEE NUT, FLYWHELL 1

) [T15-04000011 Th4E WAHSER, FLYVHELL !

3 |F6-04000029 RpwE PULLEY, STANTER 1

4 |F6-04000500 Than FLYWHELL ASSY |

5 [P4-04000019 LY KEY 1

6 |6B/T5783-M6X25 7 A SRN6XLS BOLT MoX25 2

7 GB/T97.1-6 THE WASHER 6 5

8§ |F6-04000400 BEaAH TGNITION COIL ASSY |

9 INGK CR6HSA KILE SPARK PLUG 1

10 [F6-040007004 TRas FLYWHEEL ASSY 1

11 [F6-040008004 A B STATOR ASSY 1 LIGHTING COIL

12 |6B/T5783-M6X30 7 A EAMOX30 BOLT M6X30 3




FoA(FSA) ZfF M

PAGE 14 OF 40

FH 4

#5454

PARTS NAME:

INTAKE




FoA(F5A) ZfrFit PAGE 15 OF 40
LR | #AE4
PARTS NAME: | INTAKE
SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SBEH RS RELH (X LR ED e A
1 [F6-05000200 BRI TR AIR CHOKE HANDLE ASSY 1
) |F4-04110003 HEBYE PLUG, INTAKE SILENCE 1
3 [R6-04000200 HAHEBAK INTAKE SILENCE ASSY 1
4 |6B/T70. 1-M6X8S W7~ f SR RNEXS S BOLT MoX8s )
S [F6-04000014 BRTER PRESSING PLATE 1
6 |B/T97.1-5 THES VASHER 5 1
7 |6B/T5783-5K10 A A ERMSNL0 BOLT M3X10 1
8 |B/T39-45 Vg SN SQUARE NUT 5 1
9 |oB/T3MS-ILSNLS  |BAMTEWE 0 RING 1
10 [F6-04000012 il B 58 3t GASKET, CARBURETOR 2
11 [Fe-04000013 B E e GASKET, CARBURETOR 1
12 [F6-04000011 #ARE MANTFOLD, INTAKE 1
13 [F6-04000010 HEGE T HE GASKET, INTAKE MANIFOLD 1
14 |Fe-04000302 ER:EE A JACKET, RETURN OIL PIPE 1
15 [Fe-04000301 Bl % 0550104420 PIPE, RETURN 01L 1
16 [F6-04000019 B 14 Be6X 11185 PIPE 'B", RETURN 01L 1
17 |F4-04000030 HEXEB (LIP "B', FUEL PIPE )




FoA(FSA) Z M

PAGE 16 OF 40

FHHEL A

Rk

PARTS NAME:

CYLINDER HEAD




FoA (FS4) Z 5t PAGE 17 OF 40
FHfAR: | Al
PARTS NAME: | CYLINDER HEAD
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
5EEE  [BhES AR () FA4H X 18 kit
I |B/T5783-M6X20 A AM6X20 BOLT M6X20 8
) |6B/197.1-6 THES VASHER 6 10
3 |F4-04070000 TREEA THERMOSTAT COVER ASSY 1
4 [F4-04070001 TEEE COVER, THERMOSTAT 1
S [F4-04010102 A% NOZZLE 1
6 |F-04000011 TEEEF 4 GASKET, THEMOSTAT COVER 1
7 [F4-04070003 TREEMR ANODE, THEMOSTAT COVER 1
8§ |0B/T818-M5K25 TF & L BATNSKDS SCREW M5X25 1
9 [F15-07000031 TRE (560) THEMOSTAT (S60) 1
10 [Fe-04000009 B4 WIRE, LEAD 1
11 [F6-04000020 K% 93X10X250 PIPE, RETURN WATER 1
12 |T36-04000023 b+ CLAMP 1
13 [F6-04000004 hyE COVER, CYLINDER HEAD |
14 |F6-04000005 X ER SEAL RING 1
15 [F4-04000034 Bk BOLT, CYLINDER HEAD 4
16 [F6-04050100 Alkan CYLINDER HEAD ASSY 1
17 [F4-04080102 Al1%% GUIDE, VALVE )
18 [F4-04000003 B0 AL Ae1048. 4X14 HOLLOV PIN ¢10X8. 4Y14 )
19 [F6-04000002 kEa4 GASKET, CYLINDER HEAD 1
20 [F6-04000021 WG48 WIRE, LEAD 1
2 |6B/T5783-M6x12 7~ Mox1) BOLT Méx12 )




FoA (F5A) REEFH

PAGE 18 OF 40

ey T R T
PARTS NAME: CRANKSHAFT & PISTON

SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
sB5H  [RHAT FHEH X FHELREX) % bt

1 F6-04000100 44 CRANK ASSY 1

2 [F4-04000004 HEREH VASHER 1

3o |P4-04020103 A ERNTNDS BOLT M7X35 ]

4 F6-04020100 ERAH ROD, CONNECTING 1

S [F6-04020004 EEHFE CIRCLIP )

6 |F6-04020003 EEH PIN, PISTON 1

7 [F6-04020001 HE PISTON 1

8§ [F6-04020002 EERAM PISTON RING ASSY 1




PAGE 19 OF 40

FoA(FSA) ZfF M

[
jlve]
-
[
s
Lhe | et
=_| =
| =
L] =
e =
-
| =
1n.ns
== | E—~
Ho | =
-
—~

e




FoA(FSA) ZF M

PAGE 20 OF 40

Fakak: | hEE
PARTS NAME: | CRANKCASE
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SE5H |24 EEAR () LIRS %8 &
1 [F4-04010004 A 25%405 0IL SEAL 1
2 [F6-04010100 A A 4 CRANK CASE ASSY 1
3 [F8-05000700 B0 GAS NIPPLE ASSY 1
4 [F4-04000010 W Rl E A PLUG WITH DIPSTICK ASSY 1
5 [Pa-04000007  Rol & PLUG WITH DIPSTICK 1
6 [F4-04000008 Wl 2 L 0-RING 1
7 [Fe-04000001 B kg A% COMPLEX GASKET, CRANKCASE 1
8§ |F6-04010004 b 0IL BAFFLE PLATE 1
9 |6B/T3783-5x10 AAGE M5x10 BOLT M5x10 )
10 |NTN 62053 W & 620503 BEARING 6205C3 1
11 [F4-04000003 BOEMH 0 10x8. 4x14 HOLLOW PIN ¢ 10x8. 4x14 )
12 [F6-04040100 w44 COVER, CRANK CASE 1
13 [F4-04010102 B GAS NIPPLE 1
14 [F4-04000006 Ml B % a4 WASHER )
15 |6B/T5783-M8x14 AR MBxl4 BOLT M8x14 1
16 |GB/T97.1-6 T4E 6 WASHER 6 13
17 |T6-05000021 KR N6xS0 BOLT M6x50 10
18 [F15-04000005 K% WATER NIPPLE 1
19 [F6-04080000 3 AL 0IL SEAL SHELL ASSY 1
20 [F2. 6-04010001 dmE B) 20x30x7 0IL SEAL 20x30x7 1
21 [F6-04080001 Rapth st 10, 1x21x7 0IL SEAL 10. 1x21x7 )
20 |0B/T3452. 1-931. 5xo1. 8|0/ E 932, 5x41.8 0 RING $32. 5x91.8 1
23 [Fa-04060001 ViE DA SHELL, OIL SEAL |
24 |6B/197.1-8 T4HE 8 WASHER 8 1
25 |6B/T5783-M8x20 A A5 N8x20 BOLT 18x20 !
26 [F-04040002 MR NET INNER ROTOR, OIL PUMP 1
2T [F6-04040003 MR AT OUTER ROTOR, OIL PUMP 1
28 [F6-04040004 HRER COVER BOARD, 0IL PUMP 1
29 |6B/T818-M6x10 A LR N6x10 BOLT M6x10 )
30 [F6-04040006 R STRAINER, OIL PUMP 1
31 [F6-04040007 HREE SPRING, 0IL PUMP 1
32 [F6-04040005 WRE A4 GASKET, 0IL PUMP 1
33 [F6-04040008 HRE COVER, 0IL PUMP 1
3 |6B/T5783-M6x35 A AEE Moxds BOLT M6x35 3
35 [F6-04040009 8k 33 BOLT 1




FoA (F30) B

PAGE 21 OF 40

FUELHE: | mbt ¢ /T
PARTS NAME: | CAMSHAFT & VALVE

SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
5B5% |BERS AR R ARG $8 4

T [P6-04030000 BRHEA % CAMSHAFT ASSY 1

) [166F-000001 AR LIFTER, VALVE )

3 [F6-04000003 A4 ROD, VALVE PUSH 2

4 |F6-04050004 FHM PLATE, PUSH R0D |

S [166F-010008 BEEH BOLT, ROCKER ARM )

6 [166F-010009 B ARM, VALVE ROCKER )

7 |166F-010010 BERE PIVOT, ROCKER ARM )

8 [166F-010011 it R EMOXO. 75 LOCKNUT MgX0. 75 2

9 F8-05030007 A4t CLAMP, VALVE 4

10 |F8-05030006 ANEZER SEAT, VALVE SPRING )

11 [F6-04050003 ANEE SPRING, VALVE 2

12 |166F-010003 AT 0IL SEAL, VALVE )

13 [F4-04080007 NEELY WASHER, VALVE SPRING )

14 [F6=04050002 #AI DOOR, EXHAUST 1

15 [F6-04050001 #5] DOOR, INTAKE 1




FoA(FSA) EHFM

PAGE 22 OF 40

FH 4

Rh:E

PARTS NAME:

[NNER FUEL TANK

12
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SBEH | RS FHAHK(F0 ARG Mg &

1 | F4-04120001-4 ik TANK 1

1 |F4-04120100 T TANK COVER ASSY |

3 | F4-04120103 kR % SPRING , PREVENT DESQUAMATING | 1

4 | F4-04120105 B B R SHEET VETAL , PREVENT DESQUAMATING | 2

5 |F4-04120106 NG EYELET, STEEL WIRE 1

6 [Fd4-04120104 i Bt CHAIN , PREVENT DESQUAMATING | 1

7 |T5-04000015 WA HE B ABSORBER, TANK 1

8 [GB/T5783-M6x25 A Ak RRM6 % 15 BOLT M6X23 1

9 |F4-04120002 AR & DAMPER , TANK 3

10 |F4-04120003 HE RS BUSH , DAMPER 3

11 [F4-05000010 e EEA CLIP ,0IL PIPE "' )

12 |F6-05000003 Wiz ALr PIPE , FUEL "F" 1

13 | F4-04120005 R STRAINER , TANK |

14 |GB/T97.1-6 T4 VASHER 6 1




FoA(FSA) ZF M

PAGE 23 OF 40

FH 4

WAR

PARTS NAME:

FUEL




FoA(F5A) EfEFH PAGE 24 OF 40
FaLR | RWA4
PARTS NAME; | FUEL
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
2E5E  |EHES 4K (B X) B4R G Y ki
1 [F6-05000006 Wi Lra RUBBER COVER 1
2 [F4-05000200 Wb E LA FUEL PIPE TIE-IN ASSY 1
3 [6B/197.1-6 T4 VASHER 6 3
4 |6B/TS783-M6X25 7~ A MOXDS BOLT MoX25 3
S [F4-04000030 S CLIP "B", FUEL PIPE 14
6 [F6-05000002 M e A EE FUEL PIPE "E' 1
7 |F4-05000007 Mg FUEL PIPE "(" 3
8 [F15-05000011 -# PIPE, JOINT 3 1
9 [F6=05010000 FohmRAH MANUAL PUMP ASSY 1
10 |F4-05000300 M R B A M FUEL FILTER ASSY 1
11 [F6-04000017 HilEC gsXe10¥60 FUEL PIPE "C" @5X@10X60 )
12 |F6-04000600 ZH PIPE, JOINT 3 )
13 [F6-04000018 WD 62, SXBTX240 FUEL PIPE "D" 2. 5X@7X240 | 1
14 [F6-04000016 WD 01, SXBTX500 FUEL PIPE "B" @2.SX@7X500 | 1
15 [F4-04090000 W R A FUEL PUMP ASSY 1
16 [F4-04090009 R0 0 RING 1
17 [6B/193-6 REELEo SPRING WASHER 6 )
18 [76-03000002 R E PIPE 1
19 |GB/T823-M4X25 RN RTINS SCREW , SMALL PAN HEAD M4X25 | 4
20 |F4-04090003 iR £ COVER , FUEL PUMP 1
0 [F4-04090004 LEE DIAPHRAGN , TOP 1
2 [F4-040901004 S FUEL PUMP SHELL 1
23 [F4-040900014 LD VALVE "B" 1
24 [F4-040900024 HEA VALVE "A" 1
25 [P4-040900034 T A LIMITING BLOCK, SEPTUM 1
26 [GB/T819. 2-M3X5 THRETLEAT W3S SCREW  M3XS )
27 [F4-04090100 4 DIAPHRAGM ASSY 1
28 |6B/T309-3X12 WA B3N12 ROLLER NEEDLE @3X12 !
29 |F4-04090008 EEBE SPRING , DIAPHRAGM 1
300 [F4-04090001 WHE SEAT , FUEL PUMP 1
31 [6B/T6170-M4 BN NUT M4 4
3 {F4-04090007 HERS SPRING , PLUNGER 1
33 [F4-04090006 EE PLUNGER 1




FoA(FSA) R

PAGE 25 OF 40

A

RAHFAH

PARTS NAME:

STARTER ASSY




FOA(FSA) FHEF PAGE 26 OF 40
FHEAR: | RABAH
PARTS NAVE: | STARTER ASSY
SN, PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SBEE | RS ERLH(EX) FHEAR G e £
1 [|F6-05000010 LEETIES TIGHTWIRE, DETENT 1
) [F6=04070000 R BA% STARTER ASSY |
3 [F6-04070001 BT CASING, STARTER |
4 [P4-04130009 CFT DETENT 1
s [Pa-04130010 Hmas WREST SPRING, DETENT 1
6 |6B/T5783-M6x20 7 3k B e Mox20 BOLT M6x20 1
7 |6B/197.1-6 T4H6 WASHER 6 3
8 |GB/TS783-M6x35 KGR Mox3s BOLT M6x35 )
9 [F4-04130013 HapE s MEATUS, START ROPE ]
10 [F6-04070003 HAWE S ABSORBER, RUBBER 1
1 |F4-04130101 R FR HANDLE, STARTER |
12 [P4-04130102 RAFHE COVER, STARTER HANDLE |
13 |F4-04130100 R F At STARTER HADLE ASSY 1
14 [F4-04130011 Bbs % 04, 5x1. 80n WIRE, STARTER ]
15 [F4-04130014 R WASHER, THRUST 1
16 |F4-04130005 WHEE SPRING, VOLUTE |
17 [F4-04130019 " WHELL, START-UP {
15 [P4-04130004 HpEg SPRING, DRIVE )
19 [F4-04130003 i PAVL, DRIVE )
20 [F4-04130007 RAREHEE SPRING, PLATE |
2 |F4-04130006 R ER PLATE, PRELL ]
2 |F4-04130008 R R BOLT, STARTER 1




FoA(FSA) R

PAGE 27 OF 40

A

LT

PARTS NAME:

TOP COWLING ASSY




FoA(FSA) Rt

PAGE 28 OF 40

FRELH | B4R
PARTS NAME: TOP COWLING ASSY
SN, PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
SBEH | T FHAR ) REAH(EXD HE ki
1 [F6-06000000 TEA % TOP COWLING ASSY 1
) [F6-06000004 ES COVER, TOP COWLING 1
3 |F8-08000006 T 6 MARK 6 1 F6A
F4-08000005 il S MARK 5 FSA
4 |F15-12000001 MEERE LEFT MARK, TOP COWLING 1
5 [F15-12000002 MEATE RIGHT MARK, TOP COWLING 1
6 [Fe-06000001 HE TOP COVLING 1
7 |GB/T97.1-5 T4E S WASHER § 4
§  |GB/T818-M5x14 TFAEA LT Mox14 SCREW, PAN HEAD M5x14 )
9 |T36-06000003 2] FRONT POTHOOK 1
10 |CB/T6170-45 KEER N5 NUT S )
11 |GB/T5783-M6x20 A RS Mox)0 BOLT M6x20 4
17 |6B/197.1-6 TH4E WASHER 6 4
13 [F6-06000002 BHE A SEAL 1
14 |F4-08000019 FELY MARK 19 1




PAGE 29 OF 40

FoA (FSA) REEFH

—

172

I5¢)

-

- ==

wm [

7| 5

W_AW =

=

~ |
R

e AM“n

Lﬁmu =

— | =

A ==

-

| A




FoA (FSA) ZFt PAGE 30 OF 40
FRHAR: | HBER
PARTS NAME: | CARBURETOR ASSY
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
sHEH  [EHRS 4K (B X) B4R G Y &
I |F6-04060000 B & CARBURETOR ASSY 1
) |F6-04060006 REE SCREW, AIR ADJUSTING 1
3 [F6-04060007 EREAEE SPRING 1
4 |oB/T818-H3K6 T A LTINS SCREW M3X6 )
5 |6B/193-3 WELES SPRING WASHER 3 3
6 |F6-04060008 AREEL APRON, ACCELRATOR 1
7 |0B/T818-M4X8 A L ATIANS SCREV M4X8 |
8§ [F6-04060100 [ TB A4 ACCELERATOR BAR ASSY 1
9 [F6-0406000 B4 SPRING, SWING LINK 1
10 |6B/T818-H3X8 T A LTINS SCREW M3X8 1
11 [F6-04060003 iz BUSHING 1
12 |P6-04060004 RALE WASHER, NYLON 1
13 F6-04060005 BHER PRESSING PLATE 1
14 |B/1896-4 FoE CIRCLIP 4 1
15 [F6-04060013 FAREEL JET, AIR ADJUSTING 1
16 [P6-04060011 A RS SCREW, MIXTURE 1
17 |F6-04060012 RALARETEE SPRING 1
18 |PF6-04060009 B[ 1ER APRON, AIR CHOKE 1
19 |F6-04060010 BT RAL S BLOCK, AR CHOKE 1
200 |P6-04060001 i E ALK BODY, CARBURETOR 1
2 (Fe-04060016 BT PIN, FLOAT 1
2 |F6-04060014 R NEEDLE VALVE 1
13 |Fe-04060017 %% MAIN NOZZLE 1
24 |F6-04060018 IE4 MAIN JET 1
25 |F6-04060015 3T FLOAT 1
26 |F6-04060020 WREHE SEAL RING !
1T {R6-04060021 Hol4T SCREV, DRAIN 1
28 |GB/T93-4 BEHEY SPRING WASHER 4 )
29 |B/T818-44X12 T A L EATIANLD SCREW M4X12 )
300 |F6-04060019 AR BODY, 0IL CUP 1




FoA (F54) RAFFHt

PAGE 31 OF 40

M4t | Mg (1)
PARTS NAME: | OUTER FUEL TANK(120)

SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SEEE ([EH4S EEAR () B4 GE) 3 P

L {F15-09000000 WEER 0IL TUBE ASSY 1

2 [F8-10000000 W FUEL TANK ASSY |

3 |F15-10010000 W £ COVER ASSY, FUEL TANK 1

4 |oB/T818-5x18 2 LTI 18 SCREW , PAN HEAD M5x18 4

S |6B/197.1-5 T4ES WASHER I

6 [F15-10020000 WEE R OLEOMETER ASSY 1

T |F15-10000003 i GASKET 1

8 [F15-10000002 RN STRAINER |

9 [PF8-10000001 W Ak FUEL TANK 1 (120)




F6A (FS4) R+t PAGE 32 OF 40

FARAR: | Kb bR )
PARTS NAME:  [CYLINDER HEAD ASSY (REPARE KIT)




FOA(FSA) EAEFM | pack 33 0F 40
FARAS:  |Suddm Gps)
PARTS NAME: | CYLINDER HEAD ASSY (REPARE KIT)
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
5EEE |EHES 4K () AR GER) yE A
I [F6-04050000 AR CYLINDER HEAD ASSY 1
2 |6B/T5783-M6x20 AAER N6x20 BOLT M6x20 3
3 |6B/T97. 1-6 T4 E6 WASHER 6 3
4 |F4-04070000 TREZAH THERMOSTAT COVER ASSY 1
S [P4-04070001 TEEE COVER, THERMOSTAT 1
6 |F4-04010102 5% GAS NOZZLE 1
7 [F4-04000011 TEEZF 4 GASKET, THEMOSTAT COVER 1
8 F4-04070003 TREEMR ANODE, THEMOSTAT COVER 1
9 |6B/T818-M5x25 TR LRAT N5x25 SCREW M5x25 |
10 |F15-07000031 TR (S60) THEMOSTAT (S60) 1
11 [F6-04050100 At kA CYLINDER HEAD SUBASSEMBLY | 1
12 [P4-04080102 ENEL: GUIDE, VALVE )
13 [F6-04050002 #AI BXHAUST VALVE 1
14 [F6-04050001 #AI INTAKE VALVE 1
15 [F4-04080007 AlE4H WASHER, VALVE SPRING )
16 [1668-010003 AlTis 0IL SEAL, VALVE )
17 [P6-04050003 AlTH% SPRING, VALVE )
18 [F8=05030006 ANEZEE SEAT, VALVE SPRING )
19 [F8-05030007 A4 CLAMP, VALVE 4
20 |F6-04050004 FHH PLATE, PUSH ROD 1
2 |166F-010008 BEEH BOLT, ROCKER ARM )
20 [166F-010009 £ ROCKER AR, VALVE 2
23 [166B-010010 BERE PIVOT, ROCKER ARM )
M4 |166F-010011 Gt 28 B 6x0. 75 LOCKNUT M6x0. 75 )




PAGE 34 OF 40

FoA(FSA) Rt

ENGINE ASSY (REPARE KIT)

PARTS NAME:




FoA(FSA) ZfF M

PAGE 35 OF 40

FHMEA R |RANRAE (BEHE)
PARTS NAME:  |ENGINE ASSY (REPARE KIT)
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SE5E |24 EEAR () AT %8 &
1 [F6-04000000 Kl kAt ENGINE ASSY !
) [Pa-04010004 B At 2554055 0IL SEAL 1
3 [P6-04010100 A A 1 CRANK CASE ASSY 1
4 [F8-05000700 AR GAS NIPPLE ASSY 1
5 [F4-04000010 R AL £ A4 PLUG WITH DIPSTICK ASSY 1
6 [F4-04000007 % RAlH & PLUG WITH DIPSTICK 1
7 [F4-04000008 ol AR 0-RING 1
8 [F6-04000001 BRAhREAH COMPLEX GASKET, CRANKCASE | 1
9 [F6-04010004 B 0IL BAFFLE PLATE 1
10 |GB/T5783-45x10 AR k10 BOLT Msx10 !
162053 W A& 620503 BEARING 6205C3 !
12 [F6-04030000 SEY R CAMSHAFT ASSY 1
13 [F4-04000003 RO 61058, 4x14 HOLLOW PIN ¢ 10x8. 4x14 2
14 [Fe-04040100 WA COVER, CRANK CASE 1
15 [F4-04010102 B GAS NIPPLE 1
16 [F4-04000006 o 5 2 WASHER )
17 |6B/T5783-M8x14 AR N8x1d BOLT M8x14 1
1§ |CB/197.1-6 T4H 6 WASHER 6 13
19 |T6-05000021 FAFER Noxs0 BOLT M6x50 10
20 [F15-04000005 K% VATER NIPPLE 1
2 [Fe-04080000 R RAH 0IL SEAL SHELL ASSY 1
17 [F2. 6-04010001 dsE B) 20x30x7 0IL SEAL 20x30x7 1
13 [F6-04080001 Btk Fbd 10,1010 0IL SEAL 10. 1x21x7 )
24 |0B/T345.2-630. 5x01.8 [0F/E 3L, 5x61.8 0 RING ¢32. 5x91.8 1
25 [F4-04060001 ViEIL LN SHELL, 0IL SEAL 1
2% |6B/197.1-8 THE 8 WASHER 8 1
27 |GB/T5783-8x20 AR M8x20 BOLT }i8x20 1
28 [F6-04040002 MR AET INNER ROTOR, OIL PUMP 1
29 [F6-04040003 MR AT OUTER ROTOR, OIL PUMP 1
30 [Fe-04040004 HRER COVER BOARD, OIL PUMP 1
31 |GB/T818-M6x10 TFEE LR Nox10 BOLT M6x10 )
3 [F6-04040006 HRER STRAINER, OIL PUMP 1
33 [P6-04040007 HREE SPRING, 0IL PUMP 1
34 [F6-04040005 MR E A GASKET, 01IL PUMP 1
35 [Fe-04040008 HRE COVER, 01L PUMP 1
36 |GB/T5783-6x35 AR Mox3s BOLT Mex35 3
37 |F6-04040009 Ho BOLT 1
38 [F6-04000100 424 CRANK ASSY 1
39 [F4-04000004 BEHERE WASHER !
40 |Fg-04020100 A% ROD, CONNECTING 1
41 [F4-04020103 EATIER MTx35 BOLT M7x35 )
4 [Fe-04020001 EE PISTON 1
43 [F6-04020004 EEYFE CIRCLIP ]




FoA(FSA) Rfr it PAGE 36 OF 40

it | KA (BEF)

PARTS NAME:  |ENGINE ASSY (REPARE KIT)

PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
B FHAH (BN FEAHGEX %E St
F6-04020003 EES PIN, PISTON 1

F6-04020002 EEFAH PISTON RING ASSY 1




PAGE 37 OF 40

FoA (FSA) 50k 5 ft

4

firte T (524

APPENDIX T (REPAIR KIT)

4 A
PARTS NAVE:

e

o
\Vakras
Ny,

J IRONY
\ RIS




FoA (FSA) 50k 5 ft

PAGE 38 OF 40

T4 T (BER)
PARTS NAME:  [APPENDIX I (REPAIR KIT)
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SB5H 2445 EEAR () EAH GEX) %8 &
1 |P6-00000001 RKAHLEHE GASKET, ENGINE |
2 P2 6-03020003L kS i RUBBER BUSHING 1
3 |15-02010002 B i BUSHING, DRIVE SHAFT 1
4 [15-03000013 KEFHEA SEAL A, WATER PIPE )
5 [15-03000014 LTS SEAL B, WATER PIPE 1
6 [F6-03000002 KERE INNER SHELL, ATER PUMP 1
7 {15-03000300 KRS TNPELLER, WATER  PUNP 1
8§ [F6=03000003 N R GASKET, OUTER PLATE 1
9 [15-03000007 NEUd OUTER PLATE 1
10 [15-03000006 MR T B3 GASKET, OUTER PLATE 1
11 [15-03000022 BHATIED SEAL B, ORIENTED BUSHING |
12 |/ISB2401 P16 ERETHEA SEAL A, ORIENTED BUSHING 1
13 |75-03000202 KRB OIL SEAL, WATER PUMP SEAT 1
14 |15-03000005 KRB H $4 GASKET, VATER PUMP SEAT 1
15 {15-03000017 NG ANODE 1
16 [F4-03000024 AR RS GASKET )
17 |TASOF404 31-050 OWE 50x3.1 0-RING 1
18 [F8-04040004 i R B 15x08x10 0IL SEAL 1
19 |F4-02040002 IHHRE RUBBER SEAL 1




FoA (F54) ZF4t PAGE 39 OF 40
FHELR: [RELBER
PARTS NAME: |APPENDIX I (REPAIR KIT)

=
& e




FoA(F5A) Ef Mt

PAGE 40 OF 40

FeAM | RAET (BER)
PARTS NAME: [APPENDIX II (REPAIR KIT)
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SB5H 2445 EEAR () LIRS %8 &
1 [0B/T3452-31.5x1.8  [HAHTEOVE 0-RING 1
2 |Fe-04000012 il BF 34 GASKET, CARBURETOR 2
3 [F6-04000013 B % GASKET, CARBURETOR 1
4 [F6=04000010 HEBE A GASKET, INTAKE MANTFOLD 1
5 [F4-04000011 TRBEF A GASKET, THEMOSTAT COVER 1
6 [F6-04000005 A ERHE SEAL RING 1
T |F6-04000002 kg A GASKET, CYLINDER HEAD 1
8 [F4-04010004 B 25%40x5 0IL SEAL 1
9 |F4-04090009 i R RO B 0-RING 1
10 [P6-04000001 BRg e A% COMPLEX GASKET, CRANKCASE 1
11 [P4-04000008 Al 2 L 0-RING 1
12 [F4-04000006 Mo T g WASHER )
13 [F6-04040005 MR E H GASKET, 0IL PUMP 1
14 |F2. 6-04010001 ik (B) 20x30x7 0IL SEAL 20x30x7 1
15 [F6-04080001 Bapbh b 10, 1x21x7 0IL SEAL 10.8x21x7 )
16 [0B/T345.2-030. 5x@1. 8 [IRAFE B30 5x01. 8 SEAL 932, 5x91.8 1




FoA(FSA) B30t PAGE T OF Il
ARk FUERDER
NAME: PARTS CATALOGUE INDEX
RHRF A% FHRE T&/F% FHRE A Fe
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO.
166F-000001 212 F4-03000024 11-37 F4-05000007 U7
166F-010003 21-12 F4-04000003 1718 F4-05000010 22-11
166F-010008 215 F4-04000003 20-11 F4-05000013-2 7-18
166F-010009 216 F4-04000004 18-2 F4-05000020 7-16
166F-010010 217 F4-04000006 20-14 F4-05000023 7-13
166F-010011 218 F4-04000007 20-5 F4-05000101 7-6
6205C3 20-10 F4-04000008 206 F4-05000102 74
F15-00000006 7-8 F4-04000010 20-4 F4-05000200 242
F15-04000005 20-18 F4-04000011 17-6 F4-05000300 24-10
F15-05000011 24-8 F4-04000019 13-5 F6-00000001 6-1
F15-06000016 12-61 F4-04000030 1517 F6-01000001 4-19
F15-07000016 4-32 F4-04000030 25 F6-01000002 418
F15-07000031 17-9 F4-04000034 17-15 F6-01000003 4-20
F2.6-00000001 9-15 F4-04010004 20-1 F6-01010001 210
F2.6-00000002 9-16 F4-04010102 175 F6-01010101 22
F2.6-01050002 2-6 F4-04010102 20-13 F6-01020001 415
F2.6-01050100 2:5 F4-04020103 18-3 F6-01020100 4.9
F2.6-03020003L 6-22 F4-04060001 20-23 F6-01020200 423
F2.6-04010001 20-20 F4-04070000 17-3 F6-02000001(L/S) 6-0
F25-01010303 7-21 F4-04070001 174 F6-02000002 9-12
F25-04000007 11-16 F4-04070003 177 F6-02000003 6-2
F25-05000016 4-22 F4-04080007 21-13 F6-02000004 6-3
F4-00000001 6-6 F4-04080102 1717 F6-02000005 9-2
F4-00000005 9-14 F4-04090000 2-15 F6-02000005-1 9-1
F4-01000002 2-34 F4-04090009 2-16 F6-02000100 6-15
F4-01000003 212 F4-04110003 15-2 F6-02000101 6-13
F4-01010000 213 F4-04120001 22-1 F6-02000200 9-4
F4-01010002 2-30 F4-04120002 229 F6-03000000(L/S) 141
F4-01010003 2-31 F4-04120003 2210 F6-03000001 11-10
F4-01010004 2-28 F4-04120005 2213 F6-03000002 1111
F4-01010005 2-29 F4-04120100 222 F6-03000003 11-13
F4-01020000 2-27 F4-04120103 223 F6-03000100(L/S) 11-2
F4-01030103 2-24 F4-04120104 226 F6-03000200(L/S) 11-18
F4-01050002 2-36 F4-04120105 224 F6-03010000 12-59
F4-01090003 4-8 F4-04120106 225 F6-04000001 20-7
F4-01090006 414 F4-04130003 26-19 F6-04000002 1719
F4-01090007 413 F4-04130004 26-18 F6-04000003 213
F4-01090200 417 F4-04130005 26-16 F6-04000004 17-13
F4-01090300 4-1 F4-04130006 26-21 F6-04000005 17-14
F4-01090301 4.3 F4-04130007 26-20 F6-04000009 17-10
F4-01090302 42 F4-04130008 26-22 F6-04000010 1513
F4-01090303 44 F4-04130009 26-4 F6-04000011 15-12
F4-01090401 7-1 F4-04130010 26-5 F6-04000012 1510
F4-02000002 6-14 F4-04130011 26-14 F6-04000013 15-11
F4-02000003 9-7 F4-04130013 26-9 F6-04000014 15-5
F4-02000006 9-11 F4-04130014 26-15 F6-04000016 24-14
F4-02000011 6-10 F4-04130019 26-17 F6-04000017 24-11
F4-02000012 6-11 F4-04130100 26-13 F6-04000018 2413
F4-02040002 6-8 F4-04130101 26-11 F6-04000019 1516
F4-03000023 11-36 F4-04130102 26-12 F6-04000020 1711




FoA(FSA) B30t PAGE T OF TI
45 IHERREX
NAVE: PARTS CATALOGUE INDEX

FHRE N&IF% FERE R&IF% FHRT RAIF%

PART 0. PAGE/NO. PART 0. PAGE/N0. PART 0. PAGE/N0.
F6-04000022 4-24 F6-04060012 30-17 T5-00000002 1133
F6-04000023 4-26 F6-04060013 30-15 T5-00000002 6-17
F6-04000024 4-25 F6-04060014 30-22 7501010002 2-22
F6-04000025 421 F6-04060015 30-25 7501010003 2-1
F6-04000027 4-33 F6-04060016 30-21 T5-01010004 29
F6-04000028 4-34 F6-04060017 30-23 7501010005 247
F6-04000029 133 F6-04060018 30-24 7501010006 2:20
F6-04000100 18-1 F6-04060019 30-30 7501010007 2-19
F6-04000200 153 F6-04060020 30-26 7501010100 211
F6-04000301 15-15 F6-04060021 30-27 7501010300 2-21
F6-04000302 15-14 F6-04060100 30-8 7501010400 2-23
F6-04000400 138 F6-04070000 26-2 7502000008 6-24
F6-04000500 13-4 F6-04070001 26-3 7502010000 6-20
F6-04000600 24-12 F6-04070003 26-10 7502010001 6-19
F6-04000700A 13-10 F6-04080000 20-19 7502010002 6-21
F6-04000800A 1311 F6-04080001 20-21 7503000003 11-4
F6-04010004 20-8 F6-05000001 73 T5-03000004 11-26
F6-04010100 20-2 F6-05000002 24-6 7503000005 1127
F6-04020001 187 F6-05000003 20-12 7503000006 1115
F6-04020002 188 F6-05000006 241 7503000007 11-14
F6-04020003 18-6 F6-05000009 7-19 7503000009 113
F6-04020004 185 F6-05000010 26-1 7503000012 116
F6-04020100 18-4 F6-05000100 77 T5-03000013 115
F6-04030000 211 F6-05000200 15-1 7503000014 17
F6-04040002 20-26 F6-05010000 249 T5-03000015 1250
F6-04040003 20-2 F6-06000000 28-1 7503000016 1240
F6-04040004 20-28 F-06000001 28-6 7503000017 11-32
F6-04040005 20-32 F6-06000002 28-13 7503000020 1121
F6-04040006 20-30 F6-06000004 28-2 7503000022 11-22
F6-04040007 20-31 F8-01010001 2-16 7503000023 11-23
F6-04040008 20-33 F8-01010103 2-26 7503000201 117
F6-04040009 20-35 F8-01010105 2-25 7503000202 1125
F6-04040100 20-12 F8-01010200 2-35 7503000300 1112
F6-04050001 2115 F8-04000002 1242 T5-03000400 1245
F6-04050002 2114 F8-04040004 12-55 7503000401 12-49
F6-04050003 2111 F8-05000024 131 7503000402 1248
F6-04050004 214 F8-05000700 20-3 7503000403 1247
F6-04050100 17-16 F8-05030006 2110 T5-03000404 12-44
F6-04060000 30-1 F8-05030007 219 7503000500 1252
F6-04060001 30-20 JBIT9740.1-95 2-8 7503000501 12-56
F6-04060002 30-9 JIS B 2401 P16 11-20 7503000600 12-51
F6-04060003 30-11 JISB2401 P9 95 7503000700 11-29
F6-04060004 30-12 NGK CREHSA 139 T5-03000800 12-58
F6-04060005 30-13 T15-01020002 440 T5-03010000 1243
F6-04060006 302 T15-04000011 13-2 T5-04000015 221
F6-04060007 30-3 T36-04000023 1712 T6-03000002 24-18
F6-04060008 30-6 73606000003 28-9 T6-05000021 2017
F6-04060009 30-18 T40-01020101 72 TLA1412Z 11-28
F6-04060010 30-19 T5-00000001 1130
F6-04060011 30-16 T5-00000001 6-16




